REMEDIATION SYSTEM EVALUATION

BAIRD AND MCGUIRE SUPERFUND SITE
HOLBROOK, MASSACHUSETTS

Report of the Remediation System Evaluation,
Site Visit Conducted at the Baird and McGuire Superfund Site
April 18-19, 2001

Final Report Submitted to Region 1
January 18, 2002

{ED ST4q
o s

: &

2,
% Q
%41 prote”

p/
(¢)
¥ agenct




NOTICE

Work described herein was performed by GeoTrans, Inc. (GeoTrans) and the United States Army Corps
of Engineers (USACE) for the U.S. Environmental Protection Agency (U.S. EPA). Work conducted by
GeoTrans, including preparation of this report, was performed under Dynamac Contract No. 68-C-99-
256, Subcontract No. 91517. Mention of trade names or commercial products does not constitute
[...]
support biological growth in the activated sludge, the biotreatment units were decommissioned and are now
used as air strippers. In addition, two Value Engineering Proposals resulted in the replacement of the fume
incinerator with vapor phase carbon in 1997 and the use of potassium permanganate for metals removal in
2000.

The current treatment train consists of the following processes:

. equalization tank
. rapid mix tank for metals removal
. clarifying tanks



. pH neutralization tanks (no longer required as pH adjustment is no longer needed for metals

removal)
. air strippers converted from activated sludge units
. pressure filter feed tank
. pressure filters
. GAC units
. effluent tank

Water from the pressure filter feed tank is sent in semi-batch mode through the pressure filters and carbon.
The treated water is discharged to one of four infiltration basins (on a rotating basis) at approximately 150

gpm.

A conceptual schematic of the treatment process is presented in Figure 2-1. Individual treatment processes
and the typical pathway of water through the system are shown, but pumps, system controls, and pathways
for recycling of process water are not shown.

2.4 LNAPL RECOVERY SYSTEM

Total fluids extraction from EW-8 and passive phase separation of phases results in recovery of five to ten
gallons of LNAPL per day. The recovered LNAPL is solidified with corn cobs prior to shipping offsite for
disposal by incineration. Water from the phase separation is discharged through a nearby monitoring well,
captured by EW-8, and pumped to the plant for treatment with the other extracted groundwater.

25 M ONITORING SYSTEM

The monitoring system consists of approximately 60 monitoring wells that screen the glacial overburden.
In addition, 19 monitoring wells screen the underlying bedrock. Approximately 60 monitoring wells are
sampled on an annual basis and the resulting plume maps are compared to those generated from previous
sampling events. In addition, water in the extraction wells is sampled on a quarterly basis.



3.0 SYSTEM OBJECTIVES, PERFORMANCE AND CLOSURE
CRITERIA

3.1 CURRENT SYSTEM OBJECTIVESAND CLOSURE CRITERIA

The goal of the extraction and treatment system as documented in the ROD (dated September 30, 1986) is
to contain and remediate the groundwater “within a reasonable time” and to protect groundwater and
surface water. Specific cleanup levels were not specified in the ROD. The ROD states that restoration
target levels will be proposed during the design phase and reviewed after five years of operation for
practicability and protectiveness, but this review has not yet occurred. The design (M&E, 2/24/89) states
that the intent of the remediation is to restore the aquifer to drinking water quality. The system has
operated since 1993, but prior to 1997, it was operated largely to support incinerator activities. Only since
1997 has groundwater remediation been the site priority. Therefore, the five year review (September 1999)
utilized MCLs as an interim cleanup standard, and determined that the site was not close to cleanup
completion. The five year review recommended that a review of restoration levels be part of the next five-
year review, in concert with turning over the site operations to the State in 2004.

3.2 TREATMENT PLANT OPERATION GOALS

From 1997 to 1999 the extraction and treatment system was upgraded with the groundwater remediation
objectives in mind. These upgrades, already mentioned in Section 2.0, include the following:

. LNAPL delineation was conducted and a recovery system was installed (vicinity of EW-
8).
. EW-7 was installed to augment hydraulic containment that prevents migration of impacted

groundwater to the Cochato River.

. An extraction well control building was installed to ease operation of the extraction
system.

. The thermal oxidizer for VOC emissions was replaced by vapor phase GAC.

. The original metals removal system was replaced by use of potassium permanganate.

. Treatment system pumps and other units were upgraded to increase the plant hydraulic

capacity to 180 gpm.

Although there is no permit for this discharge, according to the design the effluent must meet MCLs and
State standards.

The plant has mainly operated without excursions with only infrequent exceedances. System emissions are
captured and treated through vapor GAC to mitigate odors and avoid public concern.



3.3 ACTION LEVELS

Site cleanup levels and treatment plant effluent levels are described in Sections 3.1 and 3.2.



4.0 FINDINGSAND OBSERVATIONSFROM THE RSE SITE VISIT

4.1 FINDINGS

In general, the RSE team found the system to be well operated and maintained. The observations and
recommendations given below are not intended to imply a deficiency in the work of either the designers or
operators, but are offered as constructive suggestions in the best interest of the EPA and the public. These
recommendations obviously have the benefit of the operational data unavailable to the original designers.

The RSE team found the site operators and the remedial project manager interested in improving the
performance of the system. The site operators have been working to optimize the treatment plant and
overcome unanticipated problems as demonstrated by the Value Engineering efforts.

4.2 SUBSURFACE PERFORMANCE AND RESPONSE
4.2.1 WATER LEVELSAND CAPTURE ZONES

Selected monitor wells are gauged at least monthly. A contour map drawn based on the field measurements
for May 2000 and modeling efforts by M&E indicate containment of the plume.

422 CONTAMINANT LEVELS

Contaminant levels and plume configurations for most of the site have generally remained stable since
1998. However, concentrations near the river have decreased substantially, which is likely due to the
addition of EW-7 in that location during 1998. Contaminant levels of VOCs and SVOC:s are likely to
remain high elsewhere at the site as long as the LNAPL is there to provide a continuing source. The
presence of buried soils and ash contaminated with arsenic may provide a continuing source of that
contaminant, although this has not yet been determined. LNAPL may also provide a continuing source of
dissolved arsenic contamination.

4.2.3 NATURAL ATTENUATION POTENTIAL

As discussed by M&E (January 2001) the presence of chlorinated solvent breakdown products and the high
levels of dissolved ferrous iron are direct evidence of biodegradation of chlorinated organics via reductive
dechlorination. However, as a significant amount of LNAPL still exists at the site, biodegradation will

have relatively little impact on contaminant mass reduction, and as long as a reducing environment prevails,
arsenic likely will remain in its more mobile state, arsenite.

4.3 COMPONENT PERFORMANCE

43.1 EXTRACTION-WELL PUMPSAND PIPING

The Grundfos pumps in all seven extraction wells are working at their highest capacity and have low-level
shutoff switches to prevent pump failures. No maintenance issues with pumps were identified.

9



Underground piping is double contained HDPE with separate branch lines from the motor/valve control
building to each recovery well. The leak detection system is reportedly not functional for some intervals of
piping. The piping from each of the well heads is brought together in a single header in an extraction well
control building where control valves and flowmeters, and motor controls are installed for each well.

43.2 EQUALIZATION TANK

There is one 15,000 gallon equalization tank that receives water from the extraction system and provides
process water to the metals removal system.

433 METALSREMOVAL SYSTEM

The metals precipitation system was converted from a lime and ferric chloride addition to potassium
permanganate in 2000. This has resulted in less sludge production and the elimination of pH control
requirements. The metals removal system has two stages in series each consisting of a flash mix tank,
flocculation tank and clarifier only one of the two stages is actively used with potassium permanganate and
polymer addition for metals removal. The second stage allows the process water to flow through without
chemical addition and metals removal. Removal rates for arsenic and iron are about 90%. The arsenic
concentration in the effluent, which is measured daily, is on average around 5 ug/L. The current metals
removal system results in the treatment plant consistently meeting the arsenic effluent limits of 5 ug/L.
This new metals removal system is improved in that it operates at lower cost and produces less sludge.
This new system, like the old one, requires the filtration step (Section 4.3.7) to meet the effluent criteria.

434 SLUDGE HANDLING SYSTEM

Sludge is pumped from the clarifiers to a holding tank and then to thickeners prior to the filter press. The
filter press is operated about once every three days and generates one ton of about 23% solid filter cake at
each dump. The sludge is disposed as a hazardous waste even though it passes TCLP testing.

435 ACTIVATED SLUDGE SYSTEM (USED ASAIR STRIPPERS)

Two activated sludge units are installed at the plant but have been decommissioned due to difficulty in
maintaining biological activity. Two 20 horsepower blowers are used to aerate the tanks and remove about
75% of the VOC and SVOC mass from the process water. The influent levels for VOCs and SVOCs are
typically about 0.5 mg/L and 2 mg/L, respectively. The mass removed by the stripping is captured by
vapor phase GAC.

4.3.6 VAPOR PHASE GRANULAR ACTIVATED CARBON UNITS

Two 3,000-pound vapor phase GAC units are located in the rear of the treatment plant. These units are
arranged and plumbed to collect offgas from both the activated sludge unit, the metals removal system, and
other plant tanks to minimize emissions inside the building. The vapor GAC units have been replaced once
in the past two years, and remove approximately 3 pounds per day of contaminants.

4.3.7 PRESSURE FILTERS
Process water is fed in batch mode from a pressure filter feed tank to two multimedia units that are used for
removal of solids prior to liquid GAC. Filtration effectiveness as measured by turbidity is not meeting

objectives. The filters are backwashed at least daily; recent head loss data indicates that the media is
fouled.

10



4.3.8 GRANULAR ACTIVATED CARBON SYSTEM

Two GAC vessels containing 8,500 pounds each are used in series to remove VOCs, SVOCs, pesticides,
arsenic, iron, and turbidity remaining from upstream processes. The GAC has been effective at reaching
treatment objectives. GAC is replaced at a rate of eight vessels per year. The lead vessel is replaced due to
measured head loss through the unit, rather than exhaustion of carbon determined through chemical
measurements.

4.3.9 LNAPL RECOVERY SYSTEM

Since 1999, LNAPL has been recovered at a rate of approximately 5-10 gallons per day from EW-8 and
two nearby monitoring wells (MW-97-1 and MW-98-1). After passive phase separation, the LNAPL is
collected in a storage tank, which when emptied fills approximately three transportation boxes packed with
LNAPL plus corn cobs (for stabilization). When approximately 20 boxes are stockpiled, they are shipped
to Texas for incineration. The water from the passive phase separation is discharged to MW-97-3,
captured by groundwater extraction in EW-8, and transported to the plant for treatment.

4.3.10 CONTROLS

The plant is operator intensive, and the system is not setup to operate remotely. Despite large amounts of
process monitoring, the plant operations are governed by readings from turbidity meters and oxidation-
reduction potential (ORP) sensors. The plant operators target less than 10 NTU for turbidity and keep the
ORP about 660 mV after dosing with potassium permanganate (KMnO,). The plant has programmable
logic controllers (PLCs) and uses Wonderware operator software with Fix software used for redundancy
and backup.

4.4 COMPONENTSOR PROCESSES THAT ACCOUNT FOR M AJORITY OF
Cosrts

Professional Service Group (PSG) is the plant operator under contract to USACE. Metcalf & Eddy
maintains a technical review role for the project under contract to EPA. PSG’s average monthly
expenditure based on a payment estimate provided by USACE and discussion during the RSE site visit is
about $240,000/month. Cost for USACE and M&E were not provided although the USACE project
manager is reportedly 50% dedicated to the Baird McGuire remedy. The ROD estimate for total O&M
costs was about $58,000/month, but the actual cost, not including oversight by USACE, is four times
higher than the ROD estimate.

44.1 LABOR (SYSTEM OPERATIONS, LABORATORY NOT INCLUDED)
Operating costs associated with maintaining two operators around the clock and a total operational staff of
10 during normal business hours is $127,000/month. This cost is about five to eight times higher than that

seen for similar systems. The system operates largely without operator attention, and with minor upgrades,
including a callout system, around the clock attention would not be necessary.

11



442 CHEMICAL ANALYSIS(ON AND OFF SITE)

Daily effluent samples and twice weekly process samples from several locations are analyzed for arsenic
and iron, other metals, VOCs, SVOCs and pesticides based on a monitoring scope not provided for review
by the RSE team. Additionally, extraction wells are sampled quarterly and about 60 monitoring wells are
included in an annual sampling event.

The cost of the laboratory analysis is about $57,000/month plus approximately $100,000 per year for
USACE certification. This is also five to eight times higher than that seen for similar systems. Over 95%
of the analytical work is done by the onsite laboratory that is staffed by five full time employees. The large
amount of data collection reportedly results from intense community involvement during previous project
stages; however, the bulk of the data is not used or required. The plant is operated based on readings from
turbidity meters and ORP sensors.

443 EQUIPMENT MAINTENANCE

These costs total about $14,000/month. Well pumps and motors require replacement on a yearly basis.
Portions of the maintenance budget have funded system upgrades to allow higher flow capacity and ease of
operation; therefore, expenditures may decrease over time. The amount currently is higher than that for
similar systems

444 NON UTILITY CONSUMABLESAND DISPOSAL COSTS

LNAPL disposal costs are about $5,000/month (approximately $30/gallon). Sludge disposal is about
$1,000/month. Liquid GAC and vapor GAC replacement costs are $6,000 and $500 per month,
respectively.

445 UTILITY COSTS

Electricity costs are about $12,000/month, natural gas costs are about $2,000/month, telephone costs are
about $2,000/month, and water and sewer costs are $200/month.

4.4.6 SECURITY
About $14,000/month is spent on around the clock security at the site. This high level of security is

reportedly due to intense community involvement during previous project stages (mainly due to the
incinerator).

4.5 RECURRING PROBLEMSOR | SSUES

Plant downtime has been minimized in recent months. Liquid GAC change outs and effluent screen
cleaning contribute a few hours of downtime per month. Non-routine repairs to the electrical and control
systems have also resulted in some downtime.

12



4.6 REGULATORY COMPLIANCE

The plant does not have regulated discharge requirements; however, it regularly meets design requirements
that are consistent with drinking water standards for the contaminants of concern.

4.7 TREATMENT PROCESS EXCURSIONSAND UPSETS, ACCIDENTAL
CONTAMINANT/REAGENT RELEASES

Monthly averages of daily arsenic concentrations in the plant effluent as reported in the monthly updates
did not exceed MCLs during 2000 and the period of 2001 before the RSE visit. In addition, there were
only three times when monthly averages of total VOCs exceeded 5 ug/L (the MCL for PCE, TCE, and
many other VOCs). There were, however, frequent excursions of the pH MCLs, with discharges reaching
as high as 10.3, and occasional excursions in turbidity and iron. Excursions of the pH MCLs, have not